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Total Quality. Assured. ‘il
TEST REPORT Number: GZHT91017621
Applicant: WENZHOU SOGU TECHNOLOGY CO.,LTD Date: Jan 21, 2021

NO.33 BEIWEI 1ST ROAD,WENZHOU ,CHINA
Attn: WU DAN DAN

Sample Description:
One (1) pair of submitted samples said to be Black Insocks.
Standard :  ENISO 20345:2011
Ref. : Molded Highpoly Insock
Date Received/Date Test Stalted Jan 14, 2021
Date Final Information Confirmed/ --/--
Date Payment Received:

Test Result Please Refer To Attached Page(S).

Should you have any query on this report, you may contact at gzfootwear@intertek.com

Authorized By:
For Intertek Testing Services Shenzhen Ltd.
Guangzhou Branch

= —

Guiliang Dong
Senior Lab Manager
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Tests Conducted (As Requested By The Applicant)

Abrasion Resistance (Insock) (EN ISO 20344:2011(6.12))

Sample Results Requirement | Pass/Fail
) Wearing Surface Did Not Develop Any Holes Before 25,600 Cycles Dry; ” Pass
Wearing Surface Did Not Develop Any Holes Before 12,800 Cycles Wet.

Remark: * = Wearing Surface Shall Not Develop Any Holes Before 25,600 Cycles Dry;
Wearing Surface Shall Not Develop Any Holes Before 12,800 Cycles Wet.
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Tests Conducted (As Requested By The Applicant)
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End Of Report

This report is made solely on the basis of your instructions andy/or information and materials supplied by you. It is not intended to be a
recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than
the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing
Intertek’s provision of services to you. Intertek makes no warranties or representations either express orimplied with respect to this report save
as provided for in those terms and condiitions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any
liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, exceptin the event of our
gross negligence or wilful misconduct, No copy of the test report(except for full text copy) shall be made without the written approval by

Intertek.
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